
  

 

NPDES PERMIT NO. NM0020770 FACT SHEET  

 

FOR THE DRAFT NATIONAL POLLUTANT DISCHARGE ELIMINATION SYSTEM (NPDES)  
PERMIT TO DISCHARGE TO WATERS OF THE UNITED STATES  

APPLICANT  

City of Bloomfield  
P.O. Box 1839   
Bloomfield, NM  87413  

ISSUING OFFICE  

U.S. Environmental Protection Agency  
Region 6  
1201 Elm Street, Suite 500  
Dallas, Texas 75207  

PREPARED BY  

Jim Afghani  
Environmental Engineer  
NPDES Permitting and Wetlands Section (6WD-PE) 
Water Division (6WD) 
Phone: (214) 665-6615 
Email: afghani.jim@epa.gov 
 
DATE PREPARED  

November 18, 2025  

PERMIT ACTION  

Renewal of a permit previously issued on September 29, 2020, with an effective date of November 1, 2020, 
and an expiration date of October 31, 2025.  

RECEIVING WATER – BASIN  

San Juan River – San Juan River Basin 
 
 
 
 
 
 
 
 
 

mailto:afghani.jim@epa.gov


Permit No. NM0020770                        Fact Sheet                                                                      Page 2 of 17 

DOCUMENT ABBREVIATIONS  
  

In the document that follows, various abbreviations are used. They are as follows: 
 
4Q3     Lowest four-day average flow rate expected to occur once every three-years 
BAT    Best available technology economically achievable 
BCT    Best conventional pollutant control technology 
BPT    Best practicable control technology currently available 
BMP     Best management plan 
BOD5    Biochemical oxygen demand (five-day unless noted otherwise) 
BPJ     Best professional judgment 
CD     Critical dilution 
CFR    Code of Federal Regulations 
cfs     Cubic feet per second 
COD    Chemical oxygen demand 
COE    United States Corp of Engineers 
CWA    Clean Water Act 
DMR    Discharge monitoring report 
E. coli    Escherichia coli 
ELG    Effluent limitation guidelines 
EPA    United States Environmental Protection Agency 
ESA    Endangered Species Act 
FCB    Fecal coliform bacteria 
FDA    Food and Drug Administration 
F&WS     United States Fish and Wildlife Service 
gpm    Gallons per minute 
mg/L    Milligrams per liter (one part per million) 
ug/L    Micrograms per liter (one part per billion) 
MGD    Million gallons per day 
NMAC    New Mexico Administrative Code 
NMED    New Mexico Environment Department 
NMIP    New Mexico NPDES Permit Implementation Procedures 
NMWQS   New Mexico State Standards for Interstate and Intrastate Surface Waters 
NPDES    National Pollutant Discharge Elimination System 
MQL    Minimum quantification level 
O&G    Oil and grease 
PFAS    Per- and polyfluoroalkyl substances 
lb/day    Pound/day 
POTW    Publicly owned treatment works 
RP     Reasonable potential 
SIC     Standard industrial classification 
SOPS    Standard Operating Procedures 
s.u.     Standard units (for parameter pH) 
SWQB    Surface Water Quality Bureau 
TDS    Total dissolved solids 
TMDL    Total maximum daily load 
TRC    Total residual chlorine 
TSS     Total suspended solids 
UAA    Use attainability analysis 
UV     Ultraviolet light 
USFWS    United States Fish & Wildlife Service 
USGS    United States Geological Service 
WLA    Waste-load allocation 
WET    Whole effluent toxicity 
WQCC    New Mexico Water Quality Control Commission 
WQMP    Water Quality Management Plan 
WQS    Water Quality Standards 
WWTP    Wastewater Treatment Plant 
 
In this document, references to State WQS and/or rules shall collectively mean the state of New Mexico. 
 



Permit No. NM0020770                        Fact Sheet                                                                      Page 3 of 17 

I. CHANGES FROM THE PREVIOUS PERMIT  
  
Changes from the permit previously issued on September 29, 2020, with an effective date of November 1, 
2020, and an expiration date of October 31, 2025, are as follow:  
 
* Added PFAS monitoring and reporting requirements. Also added reporting requirements to report influent 
concentrations for BOD5 and TSS, and reassigned TRC limit to be 11 ug/L 
  
II. WASTEWATER PLANT LOCATION AND TREATMENT PROCESS   
 
Under the SIC code 4952, the applicant operates City of Bloomfield WWTP, with a design flow of 0.93 
MGD, and is located at 1176 S. Church Street, Bloomfield, San Juan County NM (depicted in Aerial Image 
1 below). The WWTP serves a population of approximately 7,500 residents. The WWTP is operated by staff 
within the Public Works Department.   
 

 
Aerial Image 1: Overall view of the existing City of Bloomfield’s Wastewater Treatment Plant.  Aerial from Google Earth. 
 
Refer to image 2 for the layout of the treatment process. The headworks located at the entry to the WWTP 
have split channels: a manual bar screen and a mechanical grit and solids removal system, inclusive of a 
screw pump. These split channels converge at an aerated grit chamber, thence to three (3) sump pumps that 
lift the influent water to the recently constructed sequencing batch reactors (SBR) and digester basins. The 
treated effluent gravity flows from the SBR to two (2) chlorination basins.  
 

 
Image 2: Treatment process 
 
The previous digester basins (#1 through #4), aeration basins (#1 and #2) and south clarifier are currently 
offline. The previous north clarifier is projected for future toxic flow storage. The previous chlorine contact 
chamber (CCC) has also been replaced and/or upgraded by a newly constructed chamber.  



Permit No. NM0020770                        Fact Sheet                                                                      Page 4 of 17 

Additionally, other treatment processes within the existing WWTP are currently undergoing rehabilitation 
and/or upgrades (depicted in aerial image 3 below). The city maintains two (2) lift stations (identified in table 
1 below). 
 
Table 1: Lift stations 

No. Lift Station  Address  
1 River River  Address S. Side of River on Hwy 550, Take Mangum (East), to Roberts Ln. (Turn South), to 

bottom of Hill (on Right Side)  
2 Highway 64  Highway 64 Take Hwy 64 West, Past Ruth Lane, On North Side of Highway in Roadrunner Carwash 

Lot (S.E. Corner)  
 

 
Aerial image 3: Overall view of the existing City of Bloomfield’s Wastewater Treatment Plant and the upgrades denoted in “red”.  Aerial from Google Earth. 
 
Decant from the digester is returned to the head works where it mixes with the raw influent. From the digester, 
solids are sent to the belt press, thence to the sludge drying beds. The sludge drying beds have under drains 
that direct liquids back to the head of the plant. Grit removed from the head works is collected in a hopper 
and disposed of at the landfill. Final disposal of solids is to a surface disposal site at the WCA Bondad 
Landfill in Durango, Colorado (County Road 318, Durango, CO 81303).   
 
Currently the only established Industrial User (IU) is Enterprise Field Services, LLC (Enterprise). Bloomfield 
and Enterprise entered into a wastewater treatment agreement for the disposal of their wastewater into the 
City’s WWTP on May 1, 2022, with an expiration date of April 30, 2025. Note: The previous service 
agreement is currently being updated. The recent WWTP rehabilitation also included installation of a new 
back-up generator in the event of an electrical power disruption or unit failure, for the entire plant and the 
onsite lift Station. Additionally, there is a new supervisory control and data acquisition (SCADA) and call-
out system.   
 
III. EFFLUENT CHARACTERISTICS  
  
Table 1: Effluent data submitted in application Form 2A is as follows. 

Parameter  Maximum (mg/L unless noted) Average (mg/L unless noted) 
Flow (MGD)  1.22  0.6556 
pH, minimum, standard units (s.u.)  6.6 N/A  
pH, maximum, standard units (s.u.)  7.9  N/A  
Temperature (C), winter  8.1  11.1  
Temperature (C), summer  25.9  22.7 
Biochemical Oxygen Demand, 5-day (BOD5)   59.0  8.1 
Total Suspended Solids (TSS)   89.0 5.2 
E. coli (cfu/100 mL)  613  19.9  
Ammonia (as N)  3.77  0.6 
TRC  1.35 0.00  
DO  9.1 7.1 



Permit No. NM0020770                        Fact Sheet                                                                      Page 5 of 17 

Parameter  Maximum (mg/L unless noted) Average (mg/L unless noted) 
Total Kjeldahl Nitrogen (TKN)  8.00  7.80  
Nitrate + Nitrite Nitrogen  9.9 3.0 
Oil & Grease  NA NA 
Phosphorus (Total)  2.2  0.9 
TDS  373.0 279.0 

 
On August 30, 2023, and  April 15, 2025, Compliance Evaluation Inspections (CEI) were conducted at the 
Bloomfield WWTP by the Enforcement & Compliance Assurance Division of the Environmental Protection 
Agency, Region 6. The CEI reports can be found on the EPA website (https://www.epa.gov/nm/enforcement-
and-compliance-assurance-documents-new-mexico).  
 
These inspections were conducted to determine compliance with the NPDES permitting program according 
to the requirements of the federal CWA. The areas of concern can be found in the onsite inspection reports 
located on the EPA website listed above. Also, as part of the drafting permit, the DMRs were reviewed from 
November 2020 to June 2025 to determine if any excursions of the NPDES permit limits have occurred since 
the current permit was issued. Several results of total chlorine residual and BOD5 percent removal were 
found to be not in compliance with the permit limitations.  
 
In addition, during drafting of permit in 2020, it was mentioned that an Administrative Order was issued in 
June 2017. Violations were as follows: Ineffective aeration basins, less than optimal aerobic treatment, 
structural issues including cracks in the concrete, crumbling concrete, and structural rebar showing 
throughout all treatment units. Rust and deterioration, leakage, and heavy wearing in treatment unit motors. 
Improper treatment in the chlorine-contact-chamber and green effluent indicating improper treatment.  
 
Compliance orders included structural repairs of the WWTP, a construction plan to address operation and 
maintenance defects and rehabilitation of primary treatment and chlorination, a comprehensive asset 
management plan for sustainable infrastructure, completion of phase I construction which includes repairs 
to concrete structural repairs by December 2019 and completion of phase II construction which includes 
primary treatment upgrades and chlorination system improvements by December 2024. In addition, a 
preliminary engineering report developed in 2018 recommended that most of the entire WWTP be replaced.  
In the last three years, the facility has had 9 exceedances of prescribed limits. There was a total of two 
exceedances of TRC limits and seven exceedances of E. coli limits.   
  
Table 2: Bloomfield  WWTP currently receives waste from the following industrial user.  

Name/Address   Industrial Process   Avg Discharge   Principal Products   Raw Materials   
Enterprise Field Services  
614 Reilly Ave 87401   

Use of water to cool down 
boilers    

63,000 gpd    Cooling Tower 
Water  

Water, Salts & 
Chlorides    

 
REGULATORY AUTHORITY/PERMIT ACTION  
 
In November 1972, Congress passed the Federal Water Pollution Control Act establishing the NPDES permit 
program to control water pollution. These amendments established technology-based or end-of pipe control 
mechanisms and an interim goal to achieve “Water quality which provides for the protection and propagation 
of fish, shellfish, and wildlife and provides for recreation in and on the water;” more commonly known as 
the “swimmable, fishable” goal. Further amendments in 1977 of the CWA gave EPA the authority to 
implement pollution control programs such as setting wastewater standards for industry and established the 
basic structure for regulating pollutants discharges into the waters of the United States. In addition, it made 
it unlawful for any person to discharge any pollutant from a point source into navigable waters, unless a 
permit was obtained under its provisions.  
 



Permit No. NM0020770                        Fact Sheet                                                                      Page 6 of 17 